



Contribution ID: 48

Type: **not specified**

## Test results in nanocrystalline material

*Saturday 2 July 2016 16:35 (15 minutes)*

Data obtained in 2016 and can this be used for future proposal

**Presenter:** MOLHOLT, Torben Esmann (CERN)

**Session Classification:** Future?